B . ... - .- . ' CHIPPER SHREDDER R R ‘ o : S .
T T T R L . HS28H,HS2aW . o . -+ .. Page - .Grd
L S T o . AH524H AHS29Ww' =+~ - .. . BodyHopperand Shredder Hammers ... ... oL 5.. . Ad-

e s Parts Catalog 8-3291 L .. ChipperAssembly .. ... .:c............ e i T8 AR

O : e .' .71 Trailer and Whesels (HS24W, AHS24W ... .......00 .. 9 A8,
. . A S : : D , o j T L ‘Frame and Legs (HS24H, AH824H) S e 1t A1D.

LT S [P - oL 1096RP206.205 - o Hydraulic System ™ [.... 0.0 ... L. Lo nl L 134158 A12-A14

o S Do L P L L . Hydrauiic Motor . ... ... U e : 17 .00 B2 -

SRR N e Lo T Deeals Lo s e .18 B4

i o R v - a '
; : s "
G - H b
APPIJCATION CHART &
TRACTQR MODEL CL e ATTACHMENT MODEL - .- ’
X ' oang, 4116, 4ng, 4120, .AH‘324_W. AHS24H" 3
. 3010,3012, 3014, 3016, 3018, 3020 .+ . . HS2AW,HS2A4H' N
' 4014,4016,4018,4020 © ' (See Note below) - ; s ' .
| MAlso requires 3 point hitch '
- NOTE: . Early tractor models requura case drain kns. S S
L. ! ” Current modals require coupling’ klts
{See Whole Goods Price List. ) ‘
N\

EPT S
“"‘I




5o

TP

-

PART NO'
C34556 .
o C37363
. C34567
- C34558"
10345669

37354

© C37366 ¢ -
C34560 .

C34561
€34562

C34563

34564

| C34565
C34566 - :
€37385 .. °

-C34567
C34568
C37367

C37366

113-207

. N3-104 .
. 13102
113122,

131-178
131-176

| C34573
.C16450 .

"C37364
£37357

3en

- PLATE - chipper side-
" PLATE - drive side

" BODY, HOPPER AND SHREDDER HAMMERS

. ) ) \,\ . s
" DESCRIPTION - "™ ... o
<. ROTOR - hammer . .....-...,.. e e S A
HOPPER........... e

SCROLL . .- . .- .

............................

SPACER - 5/8" -

ROD - tie; body

FASTENER - push :

BOLT - b/16"- 18 x 1-1/4"

NUT -'lock 3/8"- 16 ..

NUT -lock 5/16"- 18 .. .0 ... ........ .0 ... S

‘PiN - groove | .. ‘

"PIN - cotter, hair

GUARD - flex, hopper :
PLATE - cover ... ‘

..............................................

© UNUT -5/16"-'18 flange lock

L T T T T

CUSPACER - 7/8' L. L.t

' SPACER - 5/18" ..
“SPACER - body
. ROD - screen.and baffle

. BEARING - drive side . . .-
. DAMPENER - vibrationi . . [ -.

IBOLT i 3/8‘" ! 16 x. .in. L T S S T

.......................................

" BOLT-5/16"- 18 X' 3/4" - ... . - ..
. BOLT - 5/16" - 18 x.1-1/2"

..............................................

" Octobar, 1996



_ALTERNATE
*“ LOCATION-

R

'REF. PARTNO -

1 34557
2.7 13208
3 113-104
T4 1314178
.5 131-178
6. .C346BO..
7 C37358 -
8 (34569 -
"9 (34570 .
10" C34571
11, £34572
12" . €37020
13 - C34574
4 34576
16 -+ 34577
“16° 16440
17" C34578
18 195:518
19* 131-1102
20 C34579 " . -
- 21 195-2134.

. C20028

* NUT - lock 3/8"- 16
’ -'NUT.-chk 5/15"- 18

+ NUT - lock 1/4" -
SCREW - sheet- metal #6-32 x 3/8" :

T

BOLT - 5/18" - 18 %.1- 1/4"

) BUSHlNG
KNIFE. ... o s,
PLATE - wear

_PIN --chipper cover ... ... . R
' BEARING

WASHER - 174" .: ..... e

WASHER> 1-3/16" '

" PIN- halr ...........................
4
o
: Y’
; .
g
¢

CHIPPER ASSEMBLY
DESCRIPTION * * : |
. .PLATE - chippef side
- BOLT- 3/8"- 16'x 1-1/4" ...

. -RING - retaining
. SCREW. - set 3/8" - 16 x- 5/8"
BOLT - 5/1_6" 18 x 374" ... .'_‘ ..... .

..................

.................

................................

..........................

..............................
............................
............................

T T T T T T

..............................

-
¢ . 2,
¥
p i
i
.
e

. REQD

L N WWWWARN = = 3o o= TORNN N

October, 1996 .




-y

- TRAILER AND WHEELS

c - . DESCRIPTION
S S ‘1 /c37001 o FRAME - trailer
- : . C36950 . TONGUE, .\ e e e e e i

u3 / €44373 .. SHAFT - axle

4.7.€30928 ° . RIM-wheel

. SR SR ] C14}221' . . BEAH|NG...:..1-...'.'..'-...:....".‘..‘ ......... e \
P ST - - 219-10 . FITTING - Iubrlcatmn. B T P e e :
S : /3’ 132-306 - . PIN- cotter'- 3/16" x-1- 3/4"

"9 . 195-553 WASHER - 1" x'2"

90 C10888 . . PIN - hitch

.....-...-......‘. ......................

-

NEOOWW—=RNa NN o=

-1 NM3-206 - BOLT -3/8"- 16 x 3/4".". A o RPN PR
S22 131-838 0 T NUT - 3/8" - 16 flange lock. . : ./ '
13T 13-102 BOLT - 5/16" - 18.x 3/4"

VU403 NUT-5/16"- 18 flange lock L v
/.15 .C3738 - CAP-wbe. .. ... i e e A
.y L NOTE - Obtain tires locally. g ' ( |
. \ ; f | |

| .
o
N . .
! .
I 1 ! i
I .
! U . v
\ K ‘. . B
! - ——— et ———r - = _ -
. . DR -
] e T B ) } - . . -
e T
. e - .
e T
—— T 1]
| P i
' N 1
N 1
- .
; f
[
|
- i
. t

PRy

* October, 1996 . -




o T remre £ >rerR

. ‘ o . o o o ) . Lo ‘ . P . .
Lo v, | ' [T LT P B . o ‘
. P ' " . . . P . ot ‘ . !
' .\ " W ot o , R L e . .t . , .
po A e . . L
0 " 1 ! l’\ * N N 'I O ' '
o , .. . I E i :
.I : i N ) . 7-- 0 + "
. ) ‘ - ol . ; - f
. v , ) B R ' |
. ' '
P u ' ) o .o .
r T ' < ) X . :
A oL ' Yo P . . . .
s ." o - . . ' Co
. - N . 0 . ) [
I, . BERRE . T : L “
' ' ! . ; | t
: M ' l\
o ) . Y A S !
0 I. " :
B \ " d R v N 2 ~ = = -
. N ' - 0 \- - ' e
7 v A . _1. . . , ) R '
r N o
PR oL . I
A . . . ) ', e - ‘ 0
. ’ o T ' s ‘ .
. R N . . “ '
' . . to N ° . N ' ) '
0 " . - )
. : Co CL I,
, . . o
. . . P , o P ) . —
' PR . f ' - - e !
Ly : Ct : . ' !
i St ! ! .
/ ..
VI . . ' . 1
. . - . T . -
g e . . . L. I
;o - o ot
B . . ' e _I v ) . . »
N R o K ' \ . - - PR z - = — —_——
: o, ! O ' T ! kS
o , . . . ‘I P :
) . L ) o
[ v s - C
o . B . ‘ '
‘. . o7 tr . ' ' ' ‘ I' ‘
. . . ; . R - !

© - REF. PARTNO.

- €37179

1
2. . .C37184. .
2 C37182
3

3 T .C37186
4 . 1318 |
5 13191 . -
6 “C37368
7 C32214
g | C16450,

;o

" . DESCRIPTI

FRAME - h

LEG -.rear (shown) . .. ... ey
~LEG - front , . :
- BRACKET - mounting, rear leg LH.

BOLT - 5/1

PIN - hair

. FRAME AND LEGS

ON - o
Ch . ..l e

B" N 18 X S/BII_

..............................

" PIN - clevis .-.". ' ‘

:
. el
S e
;[ '
/
C
- e
iy
4
.
"
4 - I
I
b .
.
K
, :
K]

.........................................

" "NUT - 5/16" - 18 flange lock .’
CAP - tube ‘ e

REL T

TR BN~ R NN

October, 199;3' .




g

. . } ‘_-' -
DO®EID T AW

M ==

IR

12
13
14

1%

16
A7
18

19

.20
.21
22,

N MBI pa B I U
- BRNB R RN NS e VPO RRNS v nwma s

“REF. PART NO.
1 NSS.
1 . NSS. .
2~ C46056
© 33268

" C32199

c31976 =

111-366

1311352 ..

218-5201

" 218-5105 |
. CA2496 "

c40641

c40642 -

c37187
c37188 .
£42497

C33404
C41044
33864 - . -
c41043

C33218
113-132

1195.518
. C37003
. 187-1036 -

NSS
NSS

.. C46056 ..

C33268 -

32199
31976 . .
11366 .
1131-1352

218-6201

218-625% . -,

. 218-5105.

_'C40724
C4064]

C40642
C37187,
€37188

€37394
218-443

C33404

CN044

C33864

C41043
ca3ng
-13-132

195-518

. C37003

187-1036

©.C29882 -

C42181
13-102

+195-521
413181 .

HYDRAULIC SYSTEIVI (HSZ4H AHSZdH)

- DESCRIPTION X ' ’ .
MOTOR - hydraulic {(HS24H) see page 17 for I’epall’S) Ce
.. MOTOR - hydraulic: (AHS.’Z4H) see page ‘]7 for repalrs) .
: COUPLING drive .

SCREW set 5/16" - 18 x 5,’16"

© KEY'- 1/4" square, 1-1/4" long (... e o

BOLT- 378" - 16 x 1-1/4" carriage -

.

HYDHAULIC SYSTEM (H524W A\HS24W)

(bafore PIN 070604013)

MOTOR - hydraullc (H524W) repairs page, 17} (Danfoss)
MOTOR - hydraulic (AHS24W) repairs page 17 (Danfoss)

. ‘COUPLING drive, L
INSERT - rubber ............. e
SCREW set 5/16" - 18 x 5/16" e -
- KEY - 1/4" square, 1-1/4" Iong ........ e

‘BOLT - 3/8"- 16, x 1-1/4" carriage ....... I
"NUT - 3/8" - 16 flange lock ... .. ... .. e
:FITTING - 90° inlet (includes 218:5007 "0" ring) ... ...
. FITTING - outlet-{includés 218-5007 "O" ring) . .. ... ... .

. FITTING - 90° case drain {includes 218- 5005 "0" ring) ..
HOSE - hydraulic 1/2" x 56" e e Y
CAP-dust . ... _........... I I,
SPLUG-dust ..o
"+ COUPLING - quick, male ...... ... .:..........0.:.
. COUPLING - quick, female .. .- .. .. ........ . e .
HOSE - hydraulic 1/ "x51" e e, T
ETTING oo i
- CAP/PLUG - dust, case drain. couplmgs S .. L.
‘COUPLING - quick, female ... . .. .. .. Ve S
HOSE - hvdraulsc 174" x 42" (HS24W) O L
© . COUPLING - quick, male (HS24W) . ... ..... e '
. CLAMP -hose (HS24W) ... ... ... .. .. ...... e

BOLT - 1/4" -20 x 1-3/4" (HSZ4W)

a-{

- INSERT - rubber ......... e AL

..................

NUT - 3/8" - 16 fiange logk ...... SR S A
. FITTING - motor, main ports (includes 218 BOO7 "O" ring)}
FITTING - case drain-(includes 218-5005 "0Q" nng} I
-HOSE - hydraulic 1/2" x 27"
CAP-dust ............. ... S e
PLUG-dust .............. S PR
COUPLING - quick,’ male ..o R e
COUPLING - quick, female ... ... ... U S
-'HOSE - hydraulic 1/4" x 21" L
© CAP/PLUG - dust, case draini couplmgs . '
'COUPLING - quick, female, case drain .
~.HOSE - hydraulic 174" x 42" (HS24H) .. .. .. .........
COUPLING - quick, male’ (H824H) case draln e
CLAMP - hose {(HS24H)Y . ... ... .. .. v . .
. BOLT - 1/4"- 20 x 1-3/4" (HS24H)
WASHER - ‘!/4“ (HS24H} .......... I A
7 COVER - motor. . . .. L TR e
. .SCREW - 1/4" 20 x 1/2" self w@ap e e

............
...........
...........
............
.............

.............
............

PR

" WASHER - 1/4" (H524W) ... ... ... AP ’
COVER-motor . ........0....n....... -
© SCREW - 1/4" - 20X1/2"selftap:.L-.:.....‘......‘...‘..'......,.‘
TUBE-inlet . ......0.....c.. .. SIS
RETAINER - hose ... . ... e
BOLT-56/16"- 18 x3/4" .. ... .. ... .. ... ... .
"WASHER - 5/16" ... .. ... ... e
NUT-B/16"-18 ... .. ... ..

-
o

ST ) LT T : :

SO k-

1
]
1
<1
3».
1.
2
2
z
2
2
1
1
1.
1
A
1
o
1
1
1.
St
3

ok

. October, 1996




T M T et

r

R g

T T - HYDRAULIC SYSTEM (HSZ4W AH524W}
Cow R '?‘- ' PR (Use PIN 070304013 and after]

DESCHIPTION o S '
. MOTOR - hydraullc {HS524W) repairs page 17
"~ MOTOR - hydrauhc (AHS24W) repalrs page 17

COUPLING drwe

~.. REF.  PART NO. .
<1 C46234
< .1 -C46236 ¢ ..
‘.2 463585, . -
© ' 33268
. 'C32199
3, C31976
4. 111-386 .
5 1311382
.6 2185201
"7
8
9

~ REQD

......................................

SCREW - set B/16" - 18° X 5/18"

KEY - 1/4" square -1/4%long - .o L

. BOLT-3/8"-16 x 1\1 /8" carfiage ... ...l L I
. NUT - 3/8“ -6 flange lock ... ..., ... ...... e Vel
FITTING - 90° inlet {includes 218-5007."0" rlng) L )
. FITTING - outlet (includes 218-5007 "O“ NGy
“FITTING - 90° ¢ase drain (mcludes '218-5005 "O" rlng) ..............
Co HOSE - hyt:lrauhc /2" xB6" ., . e e s
10 c408M ~ CAP-dust :... ... ... R AR
1 .C40642 COPLUG - dUSE. . L e
L1200 C3ner o . COUPLING - quick, rnale S T D S
13 ca3nss. COUPLING - quick,. female

14 . 'C37384 . 'HOSE - hydauhc 174" x 61"

. 1677 218-443 . FITTING o e O

© 16 - C33404 ~ CAP/PLUG - dust case dram coupllngs ..... N §
17 .. C41044 - COUPLING - quick, female .~ ... ... ...~ 0" ...

.18 (33864 HOSE - hydraulic 1/4" x 42" {HS24W)

18 41043 ". COUPLING - quick, male (H824W)
20 (33218 - CLAMP - hose {(HS24W) .

- 21 - 13-132- .  BOLT - 1/4"-20 x 1- -374" (H524W]
22 . 195018 WASHER - 1/4" (H824W) .
23 .C37003 COVER-motor. ... ..o o 0 e

187-1038 . SCREW - 1/4" 20 e 1/?" salf tap
25 'C29882 ". - TUBE - inlet
26 ca19 - '
.27 ¢ 113-102
28  195-521°.
29 131N . L

NS o

..................

218-6261.
218-5105
C40724

......................................

..............................

t - ."‘- - -0
2% R S R i e T R A B R R b
W

@//’ A

...............................

............................................

WASHER 5/16" .'.' .........................................
NUT 5/16" - 18

m
9
—‘
(.Tl
7
-
o
=
="y
o ¢}
>
4}
~
B
_u/_m —_ -

Ortobar, 1996



' HYDRAULIC MOTOR |

( {ULTRA} R ~
. REF L PART NO: DESCRIPTION . ~ * o .. - REQD
. : - ., C46236 © MOTOR - hydraufic (ultra) AHSZ4W ..................... T T
TTUTTh e —— . 46234 MOTOR - hydraulic {ultra) HS24W ... P S T
o Ll UNSS T T T BT T e e e e AT
2 NSS " LOCKWASHER .. .... I e LT T T T T A
3 NSS COVER:end ', .... S S A P |
4.  NSS "0" RING - body (mcluded inseal kit) ... ... L0 .0 "2
5 NSS " SEAL - backup (included in seal kit) ... ... .. . ... . ..., -2
. B Ns§ SEALS bushmgs (mcluded in seal klt) N |
T NSS SEALS - bushings (included in seal kit) .. ... ... . ... . ... 4
8 NSS' - BUSHING ... ... e e 4
9. NSS | BODY ... o 1
10 . NSS GEAR - driven "i. ... .. U A
.11 NSS . SHAFT.AND GEAR - drive ....... ... o oL ceeth T
12 C46237‘ " KEY - square. 3/16" X 3/4" (included in seal k:t) Cle el 1
13 NSS "RING - retaining (included in seal Kity ... e 1
14 NSS FLANGE mountlng ........................ P -1
. 16 'C43748 " SEAL - oil (included in seal klt) ..... i R N
16 . NSS- RING - retaining (inciuded in seal kit) ... ....... AU ]
17 - NS5 CAP - checkvalve........_......... ................. L 1
18 NSS VALVE -check . ....... ... o . o e - 17
19 NS5 *O" RING - cap (mcluded in seal klt) e A
. CCA374T . KIT - sea] ................................................... -1
HYDRAULIC MOTOR- LT
" ‘ {DANFOSS) ‘ ' R C
1. NSS" MOTOR - hydrautic 17
. 2" .NSS , BODY motor, drive end . 'Ll T
'3 UNSS - - CPIN-dowel Lo e 2
4 NSS . COPLATE-wear:........., 0. ...t e e o1
.5 C40807 . RING - retainer ... ... e U S e T
6. "C40808 | WASHER - 5/16" * /.. ... ... .. ...... T ST 4
7 . 'C40B09 WASHER - 3/8" ., ..« ... oo o R Y
8 C40810. ‘ SCHEW -socket head 5}16" - 18 B . el R 4 .
9., C40811 . SCREW - socket head 3!8" 16 .0 R . - w4 .
- 10 NSS. CUBEARING. ... P 4
1., C40813 COSEALSTING « e i s 2 .
12 . NSS . PLATE:gear ............... ol P S |
13 | .C40816: SEAL® il ..o el P N |
14 - NSS SEAL - ldad . ... ... .0 i i e T I
. 15 NSS .. SHAFT AND GEAR - driven ......:0 ... .... Nl e 1
| 16 40818 ;U KEY -'square 3/16%x 1920 .. P 1,
’ 17 NSS . | CLGCOVER -vear . e 2
ca0820 - - PLUG - small {(not shown) -. . . P vl o 2
- C4082T " _ CARTRIDGE -check ................. R PR
L. C40822 . 'PLUG -large (notshown) .. ........ ARSI
" 18 NSS _SHAFTAND GEAR - drlve ........ R 1
- * H824W HS24H use C46212 Klt

. AHS24W. AHS24H use'C46215 kit -

Optober',l 1996



Lo L I .o

' s . -.’ '-- ------
- CAUTION | R ATING CUTTING BLADES - Ksspmnsmnrmamor]
|| READ INSTRUCTIONS AND OPERATOR'S MANUAL - - BISGWIGE AND INLET OPENING WHILE-MACHINE IS RUNNING.
BEFORE STARTING MACHINE, ' . -'------"--
42 KEEP HAMDS, FACE; LODSE CLOTHING, CHILDREN, . -

AND PETS AWAY FROM DISCHARGE AREA, INTAKE
WHUW#&HWH&PAHS OF SHRETDER ‘

e w et ATILIEY

e

REF.

BN s

PART NO
C37360
C37361
C37362
C31060

DECALS

DESCRIPTION -

DECAL - rotating blades . ... ... .. N U
DECAL - "caution", small

DECAL - "caution”, large .. . . .. . v e i e e e
DECAL - "INGERSOLL™ © . . i e e

I

.7 §3USE APPROVED SAFETY GLASSES ANO BLOVES  —— —— ——— - L Ly
© 17 TS ACHINE, S X CAUTION W\
7 5. NEVER RIIN THIS MAGHINE IN.AN ENCLOSED AREA
|- " 6 THS MACHNE WUST BE-OPERATED ON.A (EVEL
o EARTHEN SURFAGE
P 7,00 NOT USE' RANDS OR METAL INSTRUMENTS TO
PROD MATERIAL INTO FEED HOPPER, IF SHREDDER: -
JAMS, TURN- OFF ENGINE AND USE A wnuum’
STICK T0 CLEAR OBSTRUCTION,
/8.0 Wor USE HAKDS T GLEAR Awky ATERIL /

1 ROIATING CUTTING HALES
oF INLLT OFENING WHItE M.u:mul i

T IIAD IN‘“IUUIDNS THOIOUOHU’ BEFONE N '
CFERATING THE MACHINE -

3 KERF !I'DHIS, MNAILS AND AL DIJK“ QTHIR
REAHCHES LARGER THAN
SKl!DDI'l HOPFER ITOuT OF THe

4 NlVIl OPERALE I'HI CMMI \'lll’HDh’l THE
A CHUTE

5 |.|2 GLOVIS AND mlﬂo nmv GLA
WHIN OFEAATING e
+ DO NOIIN!&IP)“.M‘D‘DIMITM
INTU TI'I FEED HCI'"': lDul % e
NG IF JAMMED,
Tulll fNDM GHF AND REMOVE SPARK HI.KI
WRE LEFORT CLEARING THE OASTILCTION
r DCI NOT ALLQW l\'i'ANGIIL ESPECIALLY
ILDKER, P4 THE JAALCH \

FROM THE DISCHARGE AR
9. FOR SAFETY, KEEP HIREED COVER: DOWN TO
IIEDUCE CHANCE ﬂF FJECI'IHG MATERIAL FROM
HOPPER

10:NEVER INSTALL OR ‘REMDVE GRMD!HG SCREE?I

" WITH THE ENGINE RUI!NING
o W & & & ' - '

IIIIII’I"

K-E[F HANDS, FAEC lND I.ﬁﬂ!l Elﬂ'Kl
T FROM MOVIND PARTS e

.
A
\ -, . . K .. .
- ) . | @ ; :
. : O 1
" -
N v [
i
€
f
B
[
. "=
. i
° i
t.
.
| ,
"
1

. N ) °

. '

B
' i
| .
] -,

I
e . ] >
. .
.
I
L} -

October, 1996




i

ingersoll Equipment Co., Inc.

K

. - - - b - . -, . o . . . L.

¢ ﬂ.0.9929uﬂ 62&4802288 i - o :
.212524352211555812221222229211788666776 R SR I

79575751359?335973357335359735335335359‘
) 111 11.1 S 11111 llll..llllll.

.816638111182222606663883113..433555111110 .- C o
YT 017777111l305550»¢3331111225344000000551 - - .
o .. 2911119999913333 000555555514&11122222 .
- R o e B o 1 WY N N U WO U WD

_.‘._.______-____m______.____.______________ .

.331111111111111247775555555583885338889. - - ot A .
- 113333333333333368859999999911111llllll c - .
._‘11111111111.I_l11111111111111122222222222 -

"PART
NO

. oan o oI - <t 00011 ; : B N - Y- T T S TN R Y N Y =
17271232211.16119111119956789111 1111112281, 13221 — 12.&&4.43.21222212212 -

REF .-
CNO. -

555?999555591_3533533535?7}???????7?33533535337?9335?57?51335?59355533595
- .- 111111111111111111111111111.l..l_ll.l..l.l ot - H =t -

PAGE
NO .-

- . o : - B E - .‘ﬂ.. : s R o 00D D WD S O R E O N N O
- i - } oo - ) - - OV VUB OO0 NMMMOO’
56?80123&6?83441112224&73901353012333&.&;u.l15?753664466751333111111111122
MM SV OO OO VOONN DG T INNIOD A A A A NN RIIIOOOOEISNNNOIO MG MG - -

333333333333333666666778888838888800000011;4.477.300222223 [ T T TR I T A I O e e
7777777777777770000000 00000000111111222233&666666661111333333333333
N Rt Rl Rl R L B st i Kas Hr W I U SRS AR i S A R s - g I - R T e JEC Gt e e R T A B et e e e R e e e e e R Ry
[ [SE&RERS] [ I Iy ] CCC.C‘CC‘CCCCC CCCCLCCCCCCCCCCCCCCCCCCCCCCC.I.I...lll.b.ll.l..l...ll.l.l.l..l.

NUMERICAL INDEX

ococoo
3 ™ s
o C CCCCC

PART
. NO.

=,

‘REF .
T

o~ &wnn . moo TooomD . - 0123467 S eaoman D . meme T e N N M m
,.1528722244333‘. P o A 111_111131..458911111ll39112111125212221;;2231111116.

.99519?3599335335133533533533555755555555555?77.75?.7777799335?11113353355
- -t 11111111111111111111. . . . } ke R e e e e e R K R ]

PAGE
NO

L .31006922506669994388888.&.4..4.4ﬁh577390123h5578901234678900133309246777338.&
825532852577799911116650006665555556666656667777?7?7?8500002?8838883885
82442088909991112222222..4.4..aB88555555555553555555555555590000011111111113
046689990111122223333333333334.4.4;4.4.44.44.4.&.444&;4.4&.uh&4&&4677?7777777777777

‘.‘1111222233333333333333333 mmom 333333333333333333333333333333333333333333,

..GCCCCCCGCCCCCCCCCCCCCCCCC (SRS RS CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

‘PART
NO.

20




